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1.The results relate only to the items test.

2.This report shall not be reproduced except to full, without the
written approval of our laboratory.

3.This report shall not be valid without stamp of our institute.

4.This report No. is according to the record No.

5.The testing date is ths date of issuc of the certificate.




I" MNEBHATERN R 1DARE 2T

saonie  Guangzhou Gaotie Metrology and Test Co.,Ltd.
g, NIRRT %3 W %3 W

Report No. GTT01824021912-002 Page of

WA g R

RESULTS OF TEST

W A IAG T - AN TEEf, AR .
B/ BIEHR (kV) WAEPEE (m) Waes )
0.4 0.02 R
1 0.1 A AN
6.6 0.7 HAENIER
10 1.0 BE RS
5. ETCR1880 35 1.6 HEIER
45 : 1880240042 66 2.2 A1 FEGHR R
110 2.5 A B GEAR
220 3.5 BEAER
330 4.5 B E AR
500 5.5 B AR
W7 A A A Ff it 55 0F
PR A

(BIF=A)D



